
 

JAPAN

K

 

IN
 

A

T

 T

TO
 INTERNATIONAL COOPERATION AGENCY 
(JICA) 

RACHI WATER & SEWERAGE BOARD
(KW&SB) 

HE STUDY ON WATER SUPPLY AND 
SEWERAGE SYSTEM IN KARACHI  
HE ISLAMIC REPUBLIC OF PAKISTAN 

DRAFT FINAL REPORT 
 

Volume 2: 
Main Report 

 

NIHON SUIDO CONSULTANTS CO., LTD. 
& 

KYO ENGINEERING CONSULTANTS CO., LTD. 

May 2008 



Exchange Rate（as of the end of 
January, 2007） 

US$ 1 = Rs. 60.77 
US$ 1 = ¥ 121.68 
Rs. 1 = US$ 0.016455 
Rs. 1 = ¥ 2.00 



 

 

 
 

STUDY AREA LOCATION MAP



 



 

i 

 
JAPAN INTERNATIONAL COOPERATION AGENCY (JICA) 

KARACHI WATER & SEWERAGE BOARD (KW&SB) 
 
 

THE STUDY 
ON 

WATER SUPPLY AND SEWERAGE SYSTEM IN KARACHI 
IN 

THE ISLAMIC REPUBLIC OF PAKISTAN 
[...]
because the supply capacity does not increase due to the construction of these two filtration plants (currently
untreated water is supplied).

Figure S42.3.1  Stage-wise Development Plan for the Target Year of 2025 
 
 
S4.2.4 Proposed Water Supply System 
The water supply master plan covers 18 towns, DHA and Cantonments in Karachi City.  The 
master plan was developed based on the planning assumptions, policies and strategies discussed 
in Sections S4.2.1 and S4.2.2.  The plan is conceived to deliver substantial improvements to 
the existing water distribution system while also increasing the water supply capacity and 
providing new water transmission and distribution infrastructure.   
 
The water supply master plan will enable the KW&SB to meet future water demand and provide 
continuous and equitable water supply for its customers by 2025.  In order to improve the 
quality of the water supply service, priority was given in the water supply master plan to the 
implementation of the Distribution Network Improvement (DNI) which includes the 
replacement of the existing distribution network mains and service connection pipes, and 
installation of water meters at all service connections. 
 
As a result of our study on the institutional reform of the water supply and sewerage sector it is 
proposed that the retail supply should be separated from the bulk supply.  In addition, 
considering the magnitude of the future water supply system and topographical features of 
Karachi City, the same study also recommends the zone-wise management of the retail supply 
in that water supply area will be divided into 3 zones (Zone West, Zone Central and Zone East) 
by two main rivers flowing through Karachi City, namely Lyari River and Malir River and each 
zone will be managed and operated by an independent organization or by a different business 
unit of the same organization.  



 

S4 - 22 

Water supply plan for each zone was formulated based on the following policies: 
• eliminating the use of several existing bulk pumping stations and a large number of 

small size distribution pumping stations for energy cost saving, 
• supplying water to customers by gravity as much as possible, and 
• keeping minimum dynamic water pressure of 10 m in distribution network system. 

 
Tables S42.4.1 and S42.4.2 present a summary of improvement works included in the master 
plan for the Karachi Water Supply System.  Table S42.4.1 shows the components for bulk 
water supply system by stages and Table S42.4.2 shows the components of retail water supply 
system by zones.  Figure S42.4.1 depicts the proposed Karachi Water Supply System in 2025. 
 
Table S42.4.1  Components of Bulk Water Supply System 

 Proposed 
Stage Stage I Stage II Stage III 
Target Year 2016 2021 2025 

Facility 

Construction 2009-2011 2014-2016 2019-2021 
Total 

Rehabilitation
/ Replacement

Bulk Water Canal/Conduit 260 mgd 260 mgd 260 mgd 780 mgd 620 mgd 

Bulk Pumping Station 
2 P/Ss: 

3.9MW, 7.1 
MW 

2 P/Ss: 
7.8MW, 14.2 

MW 

2 P/Ss: 
7.8MW, 14.2 

MW 
6 P/Ss 15 P/Ss 

Filtration Plant 3 F/Ps: 
315 mgd 

2 F/Ps: 
260 mgd 

2 F/Ps: 
260 mgd 

5 F/Ps: 
835 mgd 

6 F/Ps: 
435 mgd 

 

K-III: 100 
COD: 85 
K-IV(C): 130 

K-IV(W): 130 
K-IV(E): 130 

K-IV(W): 130 
K-IV(E): 130 

K-III: 100 
COD: 85 
K-IV(W): 260 
K-IV(C): 130 
K-IV(E): 260 

Gharo: 20 
Pipri: 100 
COD: 115 
NEK Old: 25 
NEK New: 100 
Hub: 75 

Transmission Pumping 
Station 

3 P/Ss 
(2 P/Ss) 

2 nos. 
(4 P/Ss) 

2 nos. 
(6 P/Ss) 7 P/Ss 2 P/Ss 

Transmission Main 32 km 53 km 44 km 129 km 17 km 

Distribution Reservoir 2 nos. 
(7 nos.) 

4 nos. 
(2 nos.) 

2 nos. 
(6 nos.) 8 nos. 6 nos. 

(8 nos.) 
Distribution Pumping Station - - 3 P/Ss 3 P/Ss - 

Note: Numbers in parenthesis are only expansion of capacity. 
 
Table S42.4.2  Components of Retail Water Supply System 

 Proposed Rehabilitation/ Replacement Facility Zone West Central East Total West Central East Total 
Trunk Distribution Main 
(km) 406 364 152 922 273 259 153 685 

Distribution Network 
Main (km) 2,539 3,152 2,349 8,041 3,751 4,208 1,220 9,179 

by DNI - - - - 2,578 3,069 681 6,329 
by other than DNI - - - - 1,173 1,139 539 2,850 

Service Connection 
(×1,000) 454 564 420 1,438 1,119 900 378 2,398 

by DNI - - -  553 784 283 1,620 
by other than DNI - - -  566 116 95 778 

 



 

S4 - 23 

Fi
gu

re
S4

2.
4.

1
Pr

op
os

ed
W

at
er

Su
pp

ly
Sy

st
em

in
20

25



 

S4 - 24 

S4.3 SEWERAGE MASTER PLAN 
 
Sewerage system consists of sewage collection and its treatment.  Sewage collection 
contributes to improved living environment by getting rid of generated sewage from living 
environment and sewage treatment to improved water qualities in public water bodies by 
treating collected sewage to permissible level.  Specifically, the influent of BOD concentration 
of 600 mg/l is treated to the effluent of BOD concentration of 80 mg/l, and about 87% of BOD 
is removed, which improves the water quality of public water bodies.  Hence, sewerage system 
is inevitable for better living and water environment.  Table S43.1.1 shows effluent standard 
for any wastewater flowing into sewage treatment plants and for any wastewater being 
discharged to public water bodies.  For wastewaters including industrial ones being discharged 
to sewage treatment plants have to comply with the effluent standard shown in the table.  
Sindh Government is supposed to monitor water qualities of industrial wastewaters flowing into 
sewage treatment plants.   
 
Table S43.1.1  Environmental Quality Standard (NEQS) 

Standards 
Parameter Unit 

Into Inland Water Into sewage 
treatment plant 

BOD (5 days at 20 degrees C) mg/l 80 250 
CODBCrB mg/l 150 400 

Total Suspended Solids mg/l 200 400 
Faecal Coliforms MPN/100ml Not applicable Not applicable 

Source: PEPC (Pakistan Environmental Protection Council) 
 
S4.3.1 Fundamentals 
The fundamentals in preparing sewerage master plan are as follows.   
 

• To make full use of existing facilities by their rehabilitation and extension.   
• To promptly get rid of generated sewage from living environment.   
• To treat collected sewage to meet NEQS (National Environmental Quality Standard) 

with the effluent BOD of less than 80 mg/l.   
 
Target year of Master Plan is 2025 when the population will be 32.5 million people with the 
generated sewage of 693 mgd (3.15 million mP

3
P/d).  The population in inner 15 towns will be 

25.6 million people while that in outer three towns will be 6.9 million people.  The sewage 
generation will be 552 mgd (2.51 million mP

3
P/d) in inner 15 towns and that in outer three towns 

141 mgd (0.64 mP

3
P/d).   

 
The Master Plan deals with inner 15 towns because necessary information such as road planning 
and site availability for sewage treatment plants is not sufficient.  Further, EIRR of sewerage 
projects including and excluding outer three towns based on rough cost estimate revealed that 
the former is 3.8% and the latter 6.7%, respectively.   
 
Appropriate treatment process will be selected taking into account required effluent qualities as 
well as full use of existing facilities.   
 
Among three existing sewage treatment plants, TP-1 and TP-2 adopt high rate trickling filter 
process, while TP-3 adopts stabilization pond system consisting of anaerobic and facultative 
ponds.  The same processes will be adopted for respective plants in MP but some pretreatment 
might be required for high rate trickling filter process due to the high estimated influent BOD of 
600 mg/l.   



 

S4 - 25 

Influent BOD for the existing three sewage treatment plants is designed to be either 385 or 365 
mg/l, while the actual ones are observed to be in the range between 300 and 370 mg/l which is 
nearly the same as design value.  In the Master Plan preparation, BOD loading per capita per 
day was calculated to be 50 g/capita/d applying influent BOD concentration and per capita 
sewage generation of 123 to 145 lpcd.  BOD concentration of non domestic wastewater is 
supposed to be 250 mg/l complying with NEQS.  Influent BOD concentration in the Master 
Plan is calculated to be 600 mg/l as follows by dividing total BOD loading contained in the 
influent by the whole sewage generation in 2025.  (Refer to Tables 81.2.5 and 81.2.8 in the 
Main Report.)  
 
BOD Loading (Domestic):  50 g/capita-day×25,581,942 person =  1,279,000 kg/d 
BOD Loading (Non-domestic): 250 mg/l×826,264 mP

3
P/d =  207,000 kg/d 

Total BOD Loading:     1,486,000 kg/d 
Sewage amount:      2,508,000 mP

3
P/d 

BOD concentration: 1,486,000 kg/d / 2,508,000 mP

3
P/d=  592 mg/l ≒ 600mg/l 

 
Table S43.1.2 summarizes influent and effluent BOD concentrations of these processes.   
 
Table S43.1.2  Influent/Effluent BOD of Each Process 

Name of process 
Influent BOD to 

the process 
(mg/l) 

Effluent BOD 
from the process

(mg/l) 

BOD removal 
efficiency at the 

process 
(%) 

UASB 600 300 50 
High rate trickling filter 300 80 74 
Anaerobic pond 600 300 50 
Facultative pond 300 80 74 

 
At present, sludges are dewatered at sludge drying bed at three existing treatment plants.  The 
same will be adopted at extended and new plant(s) as much as possible within site area 
availability.  If the condition is not met, mechanical dewatering will be partly introduced.   
  
 



 

S4 - 26 

S4.3.2 Alternative Study 
Table S43.2.1 compares three alternatives from various viewpoints.  Alternative 1 shown in 
Figure S43.2.1 is arranged so that no additional sewage treatment plant is required except for 
TP-4 and energy saving processes such as trickling filter process and waste stabilization pond 
process are adopted.   
 

Orangi Nallah

TP-1

TP-2
TP-3

TP-4

TP-1 and TP-3
District

TP-2
District

TP-4 District

TP-4 District

TP-2
District

   
Figure S43.2.1 Schematic of Alt. 1            Figure S43.2.2 Schematic of Alt. 2 
 
 

Orangi Nallah

TP-1

TP-2
TP-3

TP-4

TP-1 and TP-3
District

TP-2
District

TP-4 District

TP-5 District

TP-2
District

TP-5 around here

 
Figure S43.2.3 Schematic of Alt. 3 
 
Alternatives 2 and 3 shown in Figures S43.2.2 and S43.2.3, respectively, are both modified 
Alternative 1 and the difference between these two is how to divert the flow exceeding TP-2 
capacity to other sewer districts.   
 
In Alternative 2, excessive flow is treated at TP-2 by adopting activated sludge process.  On 
the other hand, alternative 3 diverts some flow to new TP-5 whose site is located in DHA area 
where the land acquisition for the treatment plant is expected to be considerably difficult.  
Comparing these three alternatives, it is judged that the Alternative 1 is the most viable one 
from technical, financial and environmental viewpoints. 
 

Orangi Nallah

TP-1

TP-2
TP-3

TP-4

TP-1 and TP-3
District

TP-2
District

TP-4 District

TP-2
District



 

S4 - 27 

 
 
 

Ta
bl

e 
S4

3.
2.

1 
 C

om
pa

ri
so

n 
of

 T
hr

ee
 A

lte
rn

at
iv

es
 



 

S4 - 28 

S4.3.3 Master Plan 
In the target year of 2025, all the areas in inner 15 towns will be sewered, either through 
rehabilitation of existing sewers or construction of new sewers where no sewer is available at 
present.  Relevant small pumping stations will be implemented, too.   
 
Existing Lyari Interceptor will be extended to New Karachi to convey the sewage generated 
there down to TP-3.  Two new interceptors at the both bank sides of Malir River will be 
implemented to collect the sewage generated in the upstream area between Lyari and Malir 
Rivers and in the whole left bank side area of Malir River and to convey it to TP-4.   
 
Three new pumping stations of Gulberg, Bin Qasim and Karachi Port will be constructed to 
convey the collected sewage to TP-2 (Gulberg) and TP-4 (Bin Qasim and Karachi Port), 
respectively.   
 
TPs-1 and 2 will be extended to treat the estimated amount of sewage, while TP-3 will have the 
same capacity as it is because it has no extra site for extension.  Table S43.3.1 summarizes the 
features of three sewer districts with four sewage treatment plants and Figure S43.3.1 shows 
general plan of sewer districts.   
 
Table S43.3.1  Features of Sewer Districts 

 TP-1 TP-3 TP-2 TP-4 

District are (kmP

2
P) 145.3 100.4 340.2 

Population (persons) 8,849,000 5,013,000 11,720,000   
Length of branch 

and sub-main sewers 
(km) 

3,365 2,164 5,336 

Length of trunk 
sewers (km) 44.9 51.3 125.8 

Number of main PS 2 (Jamila and Chakiwara) 2 (Gulber and 
Clifton) 

3 (Korangi, Bin Qasim 
and Karachi Port) 

Location of TP SITE Town Keamari Town Jamshed Town Korangi Town 
TP site area (ha) 49 221 49 168 
Owner of land KW&SB KW&SB KW&SB CDGK 

Design sewage flow 
(mP

3
P/d) 494,400 241,900 482,000 1,289,000 

Capacity (mP

3
P/d) 

(number of trains) 
500,000 

(6) 
245,000 

(6) 
490,000 

(8) 
1,290,000 

(16) 
Influent BOD (mg/l) 600 600 600 600 
Effluent BOD (mg/l) 80 80 80 80 

Sewage treatment 
process UASB + HRTF WSP 

(AP + FP) UASB + HRTF UASB + HRTF 

Sludge treatment 
process GT + MD DB GT + MD GT + DB/MD 

(DB: 26%, MD: 74%)
Note: UASB for Upflow Anaerobic Sludge Blanket, HRTF for Jigh Rate Trickling Filter, AP for Anaerobic Pond, FP for Facultative 

Pond, GT for Gravity Thickenere, DB for Drying Bed and MD for Mechanical Dewatering



 

S4 - 29 

Fi
gu

re
 S

43
.3

.1
  

G
en

er
al

 P
la

n 
of

 S
ew

er
 D

is
tr

ic
ts

 



 

S4 - 30 

S4.4 IMPROVEMENT OF MANAGEMENT SYSTEM 
 
S4.4.1 Institutional Reforms Suggested by JICA Study 
In the past, large capital investment works were implemented mostly for the purpose of 
developing large bulk supply schemes to bring water from distant water sources to Karachi.  
This has created a huge backlog of replacement, reinforcement and extension in the water 
distribution system.  As a result, many water distribution pipes in the system have already been 
undersized and deteriorated, and the current levels of leakage and non-revenue water in the 
distribution system are unacceptably high.  In most parts of the urban areas, residents are 
obliged to spend money on ground-level water reservoirs, suction/booster pumps, roof-top 
storage tanks, and water filters, and even then water must be boiled prior to drinking.  While 
the basic cost of piped water in Karachi may be cheap, the indirect costs associated with its use 
are unreasonably high.  Many households are compelled to use secondary sources of water 
such as shallow wells or tanker supplies just to meet their basic needs.  In the light of the poor 
water supply situation, many residents in Karachi have a very negative impression of KW&SB 
and the service it provides and are therefore reluctant to pay water charges.  
 
It is only if customers are satisfied with the quality of the service they receive that they find 
themselves willing to pay for the service.  The water awareness survey conducted as part of the 
JICA study indicated that many households were willing to pay higher charges for a reliable 
supply of good quality water.  With regard to the actual supply of water, the clear targets for 
the improved quality of the service can be summarized as follows: 

• satisfy the customers’ water demands so that they no longer need to utilize secondary 
sources (such as shallow wells and tanker supplies) 

• water should be of a potable standard (this would make filtering and boiling of water 
unnecessary) and be aesthetically pleasing 

• water should be supplied at an adequate pressure (this would make the use of 
suction/booster pumps and roof-top storage tanks unnecessary) 

• water should be available on a 24-hour continuous basis to keep the supply system 
always full of water and under pressure to avoid both contamination and excessive air 
entrainment (this would make the use of ground-level water reservoirs unnecessary)  

 
These improvements can only be attained through the implementation of distribution network 
improvements (DNI).  DNI will embrace the rehabilitation of water trunk mains and 
distribution network and the refurbishment of service connections including installation of 